MES8792 Power Plant Engineering

Mrs.Yamini
Assistant professor

Department of Mechanical Engineering.,

Mohamed Sathak A J College of Engineering, Chennai-103.



UNIT | coAL BASED THERMAL POWER PLANTS

RANKINE CYCLE :

Steam engine and steam turbines in which steam is used as working medium follow Ranking
cycle. This cycle can be carried out in four pieces of equipment joint by pipes for conveying working
medium as shown in Fig. 1.1. The cycle is represented on Pressure Volume P-V and S-T diagram as

shown in Figs. 1.2 and 1.3 respectively.

Turbine

w

Steam
Generator
Pump -
. ) Cp Condenser
Fig. 1.1

Efficiency of Rankine cycle
=H,-H)/(H,-H,)
where,
H, = Total heat of steam at entry pressure
[...]
: Steam Boiler with Steam Turbine


https://en.wikipedia.org/wiki/Natural_environment
https://en.wikipedia.org/wiki/Cooling_tower
https://en.wikipedia.org/wiki/Flue_gas
https://en.wikipedia.org/wiki/HVAC#heating
https://en.wikipedia.org/wiki/Gas_turbine
https://en.wikipedia.org/wiki/Steam_turbine
https://en.wikipedia.org/wiki/Gas_engine
https://en.wikipedia.org/wiki/Diesel_engine
https://en.wikipedia.org/wiki/Waste_heat
https://en.wikipedia.org/wiki/Waste_heat

Water Tube Boilers:
Babcock and Wilcox boiler:

It 15 a water tube bodler used In steam power plants. In this, water is circulated inside the
tubes and hot gases flow over the tubes.

Description:

The Babcock and Wilcox boiler consists of
1. Steam and water drum (Boiler shell)
2. Water tubes

3. Uptake — header and down — comer
4. Grate

5. Fumace

6. Baffles

7. Superheater

8. Mud box

3. Inspection doors

10. Damper

1. Steam and Water drum (Boiler Shell)

Ome half of the drum which is horizontal is filled up with water and steam remains on the
other half. It is about 8 metres in length and 2 metres in diameter.

2. Water tubes

Water tubes are placed between the drum and the furnace in an inclined position (at an
angle of 10 to 15%) to promote water circulation. These tubes are connected to the uptake — header
and the down — comer as showr.
3. Uptake — Header and Down — comer {or Down take — Header)

The drum is connected at one end to the uptake — header by short tubes and at the
other end to the down — comer by long tubes.




Fluidized Bed Combustion (FBC) Boiler

Fluidized bed combustion (FBC) has emerged as a viable alternative and has significant advantages
over conventional firing system and offers multiple benefits — compact boiler design, fuel flexibility,
higher combustion efficiency and reduced emission of noxious pollutants such as SOx and NOx. The
fuels burnt in these boilers include coal, washery rejects, rice husk, bagasse & other agricultural
wastes. The fluidized bed boilers have a wide capacity range- 0.5 T/hr to over 100 T/hr.

When an evenly distributed air or gas is passed upward through a finely divided bed of solid
particles such as sand supported on a fine mesh, the particles are undisturbed at low velocity. As air
velocity is gradually increased, a stage is reached when the individual particles are suspended in the
air stream — the bed is called “fluidized”.

With further increase in air velocity, there is bubble formation, vigorous turbulence, rapid mixing
and formation of dense defined bed surface. The bed of solid particles exhibits the properties of a
boiling liquid and assumes the appearance of a fluid — “bubbling fluidized bed”.

If sand particles in a fluidized state is heated to the ignition temperatures of coal, and coal is injected
continuously into the bed, the coal will burn rapidly and bed attains a uniform temperature. The
fluidized bed combustion (FBC) takes place at about 840 OC to 950 OC. Since this temperature is
much below the ash fusion temperature, melting of ash and associated problems are avoided.

The lower combustion temperature is achieved because of high coefficient of heat transfer due to
rapid mixing in the fluidized bed and effective extraction of heat from the bed through in-bed heat
transfer tubes and walls of the bed. The gas velocity is maintained between minimum fluidisation
velocity and particle entrainment velocity. This ensures stable operation of the bed and avoids
particle entrainment in the gas stream.

Atmospheric Fluidized Bed Combustion (AFBC) Boiler

Most operational boiler of this type is of the Atmospheric Fluidized Bed Combustion. (AFBC). This
involves little more than adding a fluidized bed combustor to a conventional shell boiler. Such
systems have similarly being installed in conjunction with conventional water tube boiler.

Coal is crushed to a size of 1 — 10 mm depending on the rank of coal, type of fuel fed to the
combustion chamber. The atmospheric air, which acts as both the fluidization and combustion air, is
delivered at a pressure, after being preheated by the exhaust fuel gases. The in-bed tubes carrying
water generally act as the evaporator. The gaseous products of combustion pass over the super heater
sections of the boiler flow past the economizer, the dust collectors and the air preheater before being
exhausted to atmosphere.

Pressurized Fluidized Bed Combustion (PFBC) Boiler
In Pressurized Fluidized Bed Combustion (PFBC) type, a compressor supplies the Forced Draft (FD)

air and the combustor is a pressure vessel. The heat release rate in the bed is proportional to the bed
pressure and hence a deep bed is used to extract large amount of heat. This will improve the



combustion efficiency and sulphur dioxide absorption in the bed. The steam is generated in the two
tube bundles, one in the bed and one above it. Hot flue gases drive a power generating gas turbine.

The PFBC system can be used for
cogeneration (steam and electricity) or
combined cycle powergeneration. The

combined cycle operation (gas turbine &
steam turbine) improves the overall
conversion efficiency by 5 to 8%.

Atmospheric Circulating Fluidized Bed
Combustion Boilers (CFBC)

In a circulating system the bed parameters are
S0 maintained as to promote solids elutriation
from the bed. They are lifted in a relatively
dilute phase in a solids riser, and a down-
comer with a cyclone provides a return path
for the solids. There are no steam generation
tubes immersed in the bed. Generation and
super heating of steam takes place in the
convection section, water walls, at the exit of
the riser.

STEAM DARUM
I DIVISION WA 1]
-
U-BEA
o
I :
)
’ L £ CONOMIZE Y
e
— PARTICLE
& 8 .
FURNACE
43— ousT
COLLECTOR
GRAVIMETRIC
FEEDER
u‘gmouw
%‘ﬁm Nb—n Y
Sy
o L ,\m
AR DUCT
S «—mg
cdSien
Fig: CFBC Boiler
Reference.

http /faww thwindia comvboiler/cfbe_system asp

CFBC boilers are generally more economical than AFBC boilers for industrial application requiring
more than 75 — 100 T/hr of steam. For large units, the taller furnace characteristics of CFBC boilers
offers better space utilization, greater fuel particle and sorbent residence time for efficient
combustion and SO2 capture, and easier application of staged combustion techniques for NOx

control than AFBC steam generators.



Stoker Fired Boilers

Stokers are classified according to the method of feeding fuel to the furnace and by the type of grate.
The main classifications are spreader stoker and chain-gate or traveling-gate stoker.

condensers

Sacalel Counter Down Cenval Evaporabve
fow flow fow l Pow cunenser
A 1
Low el MNM Ejpctor l Single Mot
' pess cass

FEEDWATER TREATMENT

All natural sources of water contain impurities as well as dissolved gasses. The amount of these

impurities depends on type of water source and location. Why it is necessary to treat the raw

water? Raw water coming from different sources contains dissolved salts and un-dissolved or
suspended impurities. It is necessary to remove harmful salts dissolved into the water before feeding
it to the boiler. Because-

1. The deposition of dissolved salts and suspended impurities will form a scale on the inside wall of
different heat-exchangers and thus there will create excessive pressure and thermal stress (due to
uneven heat exchange across the wall of heat-exchanger) inside the heat-exchangers, which may
lead to the explosion and serious hazards for boilers.

2. The harmful dissolved salts may react with various parts of boiler through which it flows,
thereby corrode the surfaces.

3. Corrosion damage may occur to turbine blades.

Hence, boiler feed water treatment is very much required to remove such dissolved and suspended

impurities from water before feeding it to boiler.



Boiler make-up water to the extent of 1.5-2 per cent of the total flow rate is
required to replemish the losses of water through leakage from fittings and
bearings, boiler blowdown, escape with non-condensable gases in the deaerator,
turbine glands, and other causes. This make-up water needs to be treated prior
to feeding it to the boiler for

I. Prevention of hard scale formation on the heating surfaces

2. Elimination of comrosion,

3. Conirol of carmry-over to eliminate deposition on superheater tubes, and
4. Prevention of silica deposition and corrosion damage to turbine blades.

Raw water is, therefore, first pre-treated and then demineralized. For once-
through boilers and boiling water nuclear reactors, which require high water-
purity, a condensate polishing svstem is used to further polish the water. Raw
water contains a wvariety of impurities, such as (a) suspended solids and
turbidity, (b) organics, (c¢) hardness (salts of calcium and magnesium}),
{d) alkalimity (bicarbonates, carbonates, hydrates), (e) other dissolved ions
(sodium, sulphate, chloride, etc.), (f) silica, and {(g) dissolved gas (O,, CO;).
The extent of pre-treatment depends on the source of raw water.

External Treatment

The first step of pre-treatment of boiler feedwater is clarification, in which the
water 1s chlornated to prevent biwofouling of the equipment. The suspended
solids and turbidity are coagulated by adding special chemicals (like aluminium
sulphate, Al,(SOy),) and agitated. The coagulated matter settles at the bottom of
the clarifier and is removed.

If the turbidity of clarified effluent is high, positive filtration is needed. Both
gravity filters and pressurc-type filters are used, but the latter is preferred. A
granular medium like sand is commonly used for filtration. The pressure
difference across the filtering medium i1s an indication of solid accumulation.
When it reaches a given limit, the solids are removed from the bed by
backwashing. Further filtration by activated carbon can absorb organics and
remove residual chlorine from the chlorination process.

The dissolved salts of calecium and magnesium give to water a quality called
hardness, Hardness is characterized by the formation of insoluble precipitates
or curds with soaps, and is usually measured with a standard soap - test
All natural waters are hard and contain scale-forming mimpurities which are
mainly the salts of calcium and magnesium in the form of carbonates,
bicarbonates, chlondes and sulphates. The hardness is expressed in ppm of
dissolved salts. Softening of water, i.e. removal of hardness from water, can be
done by lime-soda process, phosphate process, zeolite process and deminera-
lization.



Demineralizing Plant

The process of removing dissolved sohds in water by ion exchange 1s called
demineralization. Two types of resins. cation and amon, are used. The cation

resin 1s the hydrogen zeolite where the hydrogen 1on 1s exchanged for the
cations calcium, magnesium and sodium, and the anion resin adsorbs the anions
chlorides, mitrates and sulphates, as discussed above. Both ion-exchange
processes are reversible, and the resins are restored to their original form by
regeneration,

A typical dimineralizing plant consisting of a cation exchanger, an anion
exchanger, a degasifier and a silica adsorber in series is shown i Fig. 6.67. In
the degasifier, carbon dioxide gas 1s removed by aeration. Silica in water 1s
very detrimental at high pressure. It vaporizes at high pressure and flows with
steam, condenses on turbine blades in the form of hard glassy scales which

are difficult to remove. Magnesium hvdroxide i1s often used to adsorb silica
from water.

The membrane treatment for removing the total dissolved solids from
make-up water is also an energy efficient process and is gradually gaining
more acceptance. It uwses the principle of either reverse osmosis or
electrodialvsis. The driving force for reverse osmosis 1s the application of
counter pressure to normal osmotic pressure, dnving water molecules through
the membranes in preference to dissolved salts, The basis of electrodialysis is
the reverse of that of reverse osmosis in that it moves dissolved salts away
from the water accruing a practical advantage because the quantity of salts is
far less than the water volume. The membranes used in either process are
expensive, and coagulation, settling and filtration are used first to protect them.

DEAERATION



Deaeration (degasification) is one of the most important steps in boiler water
treatment. It depends on the decrease in solubility of dissolved gases, notably
(), and C(); as the water temperature 1s increased. The deaerator 1s a direct
contact feedwater heater which has been described

Raw waler

P

Cation
exchanger

L[

HEREEE

RN
W
fpdg 0y g fg Iy
TR
Pl eyt
Fody 1!

!
i
| F
|:\
]al

Siliea

adsorber
Mz (OH))

Deminzralized water @
boiler as make-up



UNIT Il DIESEL, GAS TURBINE AND COMBINED CYCLE
POWER PLANTS

OTTO CYCLE:

(4= 1]

Isentropic W= comst. i V= poost.
compression heat addition i heal rejection
(i) Ideal Dito cycle

Actual and ideal cycles in spark-ignition engines and their P-v diagrams.

Initially. both the intake and the exhanst valves are closed. and the piston is
al its lowest position (BDC). During the compression stroke, the piston moves
upward, compressing the air—foel mixture. Shortly before the piston reaches
its highest position (TDC), the spark plug fires and the mixmre igniles,
increasing the pressure and temperature of the system. The high-pressore
gases force the piston down, which in turn forces the crankshaft o rotate,
producing a useful work output dunng the expansion or power stroke. Al the
end of this stroke, the piston is at s lowest position (the completion of the
first mechanical cycle). and the cvlinder is filled with combustion produects.
Mow the piston moves upward one more time. purging the exhawst gases
through the exhaust valve (the exhaust stroke). and down a second tme.
drawing in fresh aic—foel mixture throough the intake wvalve (the iafoke
stroke). Motice that the pressure in the cyvlinder is slightly above the atmo-
spheric value during the exhanst stroke and slightly below during the intake
stroke.



Ot cycle. It comsists of four internally reversible proscesses:

in

T-5 diagram of the ideal Otto cycle.

1-2  Isentropic compression
2-3  Constant-volume heat addition
34 [Isentropic expansion
4-1 Constant-volume heat rejection
The execution of the Oto cyele in a piston—cylinder device wgether with
a P-v diagram is illustrated The T-s diagram of the Oto cycle is given in Fig

The Otto cycle is execuled in a closed system. and disregarding the
changes in kinetic and potential energies. the energy balance for any of the
processes s expressed, on a unit-mass basis, as

(e = Gua) + (Wia — Wou) = Au (kdfkg)
Mo work s involved during the two heat transfer processes since both take

place at constant volume. Therefore, heat transfer to and from the working
fluid can be expressed as

Gin =ty — iy = (T3 — T3}
and
G =ty — 1) = c (T, — T}
Then the thermal efficiency of the ideal Ono eycle under the cold air stan-
dard assumphions becomes
Wy Fos L-n _ N(Tyn—1)
Mg =— = 1 ———=1- -
e i L-T LI/ - 1)

Processes 1-2 and 3-4 are isentropic. and v, = v and v, = v;. Thus,

T, (VI}I—I B (vj)&—l._ T,
T Wy Wy Ta

Substituting these equations into the thermal efficiency relation and simpli-
fying give

1
T =1——=
(T EI

where
Vo _ M1y

F=—

Vain V2 18

is the compression ratio and & is the specific heat ratio ¢, /e,

Equation shows that under the cold-ar-standard assumptions, the
thermal efficiency of an deal Do cycle depends on the compression ratio
of the engine and the specific heat ratio of the working fluid. The thermal
efficiency of the wdeal Ouwo cycle increases with both the compression ratio



Spark Fuel
pluz Q ,_—5”"* umm
AlR

Adr=Fuel
TRiximre Fuel spray
Gasoline engine [he=el engme
FIGURE

In diesel engines, the spark plug is
replaced by a foel injector, and only
air is compressed during the
COMPression Process.

F

(¥} Tux dizgram

FIGURE 9-21

T-5 and P-v diagrams for the ideal
Dhesel cycle.

DIESEL CYCLE: THE IDEAL CYCLE

FOR COMPRESSION-IGNITION ENGINES

The Diesel cycle is the ideal cycle for CI reciprocating engines. The CI